

EYE FOR U LTD.,CO  
ROOM503, NO.38, PINGWU ROAD, RENDA BUSINESS BUILDING CHANGNING DISTRICT  
SHANGHAI

THE TEST REPORT IS TO SUPERSEDE THE TEST REPORT No.: SHD201033332  
DATE: NOV.09,2010

The following sample(s) was/were submitted and identified by the client as:

Sample Description : MINIMONKEY BABY SLING  
Style/ Item No. : BABY SLING  
Buyer : CUSTOMERS MINIMONKEY  
P.O. No. : 180102  
Manufacturer : LIANYI TEXTILE  
Country of Origin : CHINA  
Supplier : MINIMONKEY  
Country of Destination : HOLLAND  
Sample Receiving Date : NOV.03,2010  
Testing Period : NOV.03,2010 TO NOV.09,2010  
Test Performed : SELECTED TEST(S) AS REQUESTED BY APPLICANT  
Test Requested : WHOLE BABY SLING MAX TENSILE  
Test Result(s) : FOR FURTHER DETAILS, PLEASE REFER TO THE  
FOLLOWING PAGE(S)  
Conclusion : THE TEST DATA WAS PROVIDED TO CLIENT FOR  
THEIR OWN ANALYSIS.

\*\*\*\*\*

Signed for and on behalf of  
SGS-CSTC Ltd.



Roy Chen  
Section Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

**Test Conducted :**

Baby Carriers Ultimate Force Test (SGS In House Method)

Test procedure:

1. Visually inspect the sample for any cracking or breaking.
2. Place the sample on the test platform and fix it under the universal tensile machine.
3. Apply an upwards force on the shoulder straps through universal tensile machine at the speed rate of 0.5 inch / minute till broken is found on the sample.
4. Stop the machine and record the maximum force measured.

Defect description	Maximum broken force
The buckle was released	2802.9 N

**Sample Photo:**

Test Sample



\*\*\*End of Report\*\*\*

Attention: To check the authenticity of testing / inspection report & certificate, pls. contact tel: (86-755)83071443 email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SGS Standards Technical Services (Shanghai) Co., Ltd.  
Testing Center

3<sup>rd</sup> Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233  
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233

t (86-21)61402666\*2013 f (86-21)54500353  
t (86-21)61402666\*2013 f (86-21)54500353

**SHHG 759217**

www.cn.sgs.com  
e sgs.china@sgs.com